
C
o
p
y
r
i
g
h
t
 
 
2
0
2
2
.
 
B
e
r
n
a
n
 
P
r
e
s
s
.
 
A
l
l
 
r
i
g
h
t
s
 
r
e
s
e
r
v
e
d
.
 
M
a
y
 
n
o
t
 
b
e
 
r
e
p
r
o
d
u
c
e
d
 
i
n
 
a
n
y
 
f
o
r
m
 
w
i
t
h
o
u
t
 
p
e
r
m
i
s
s
i
o
n
 
f
r
o
m
 
t
h
e
 
p
u
b
l
i
s
h
e
r
,
 
e
x
c
e
p
t
 
f
a
i
r
 
u
s
e
s
 
p
e
r
m
i
t
t
e
d
 
u
n
d
e
r
 
U
.
S
.
 
o
r
 
a
p
p
l
i
c
a
b
l
e
 
c
o
p
y
r
i
g
h
t
 
l
a
w
.

EBSCO Publishing : eBook Collection (EBSCOhost) - printed on 2/13/2023 6:08 AM via 
AN: 3187636 ; Frank R. Spellman.; Dictionary of Environmental Health
Account: ns335141



Dictionary of Environmental Health

 EBSCOhost - printed on 2/13/2023 6:08 AM via . All use subject to https://www.ebsco.com/terms-of-use



 EBSCOhost - printed on 2/13/2023 6:08 AM via . All use subject to https://www.ebsco.com/terms-of-use
[...]
(3) the provision of backwash and cleaning facilities to 
maintain the capacity of the screen.

Filtration
The purpose of filtration processes used in advanced 
treatment is to remove suspended solids. The specific 
operations associated with a filtration system are depen-
dent on the equipment used. A general description of the 
process follows.

Wastewater flows to a filter (gravity or pressurized). 
The filter contains single, dual, or multimedia. Waste-
water flows through the media, which removes solids. 
The solids remain in the filter. Backwashing the filter 
as needed removes trapped solids. Backwash solids are 
returned to the plant for treatment. Processes typically 
remove 95 to 99 percent of the suspended matter.

Biological Nitrification
Biological nitrification is the first basic step of biological 
nitrification-denitrification.

In nitrification, the secondary effluent is introduced 
into another aeration tank, trickling filter, or biodisc. 
Because most of the carbonaceous BOD has already 
been removed, the microorganisms that drive in this ad-
vanced step are the nitrifying bacteria Nitrosomonas and 
Nitrobacter. In nitrification, the ammonia nitrogen is con-
verted to nitrate nitrogen, producing a nitrified effluent. 
At this point, the nitrogen has not actually been removed, 
only converted to a form that is not toxic to aquatic life 
and that does not cause an additional oxygen demand.

The nitrification process can be limited (performance 
affected) by alkalinity (requires 7.3 parts alkalinity to 1.0 
part ammonia nitrogen); pH; dissolved oxygen availabil-
ity; toxicity (ammonia or other toxic materials); and pro-
cess mean cell residence time (sludge retention time). As 

 EBSCOhost - printed on 2/13/2023 6:08 AM via . All use subject to https://www.ebsco.com/terms-of-use



14 • Advanced Wastewater Treatment

a general rule, biological nitrification is more effective 
and achieves higher levels of removal during the warmer 
times of the year.

Biological Denitrification
Biological denitrification removes nitrogen from the 
wastewater. When bacteria come in contact with a nitri-
fied element in the absence of oxygen, they reduce the 
nitrates to nitrogen gas, which escapes the wastewater. 
The denitrification process can be done in either an 
anoxic activated sludge system (suspended growth) or 
in a column system (fixed growth). The denitrification 
process can remove up to 85 percent or more of nitrogen.

After effective biological treatment, little oxygen 
demanding material is left in the wastewater when it 
reaches the denitrification process.

The denitrification reaction will only occur if an ox-
ygen demand source exists when no dissolved oxygen is 
present in the wastewater. An oxygen demand source is 
usually added to reduce the nitrates quickly. The most 
common demand source added is soluble BOD or meth-
anol. Approximately 3 mg/l of methanol is added for ever 
1 mg/l of nitrate-nitrogen.

Suspended growth denitrification reactors are mixed 
mechanically, but only enough to keep the biomass from 
settling without adding unwanted oxygen.

Submerged filters of different types of media may 
also be used to provide denitrification. A fine media 
downflow filter is sometimes used to provide both de-
nitrification and effluent filtration. A fluidized sand bed 
where wastewater flows upward through a media of sand 
or activated carbon at a rate to fluidize the bed may also 
be used. denitrification bacteria grow on the media.

Carbon Adsorption
The main purpose of carbon adsorption used in advanced 
treatment processes is the removal of refractory organic 
compounds (non-BOD5) and soluble organic material 
that are difficult to eliminate by biological or physical/
chemical treatment.

In the carbon adsorption process, wastewater passes 
through a container filled either with carbon powder 
or carbon slurry. Organics adsorb onto the carbon (i.e., 
organic molecules are attracted to the activated carbon 
surface and are held there) with sufficient contact time.

A carbon system usually has several columns or 
basins used as contactors. Most contact chambers are 
either open concrete gravity-type systems or steel pres-
sure containers applicable to either upflow or downflow 
operation.

With use, carbon loses its adsorptive capacity. The 
carbon must then be regenerated or replaced with fresh 
carbon. As head loss develops in carbon contactors, they 
are backwashed with clean effluent in much the same 
way the effluent filters are backwashed. Carbon used for 

adsorption may be in a granular form or in a powdered 
form.

Note: Powdered carbon is too fine for use in columns and 
is usually added to the wastewater, then later removed by 
coagulation and settling.

Land Application
The application of secondary effluent onto a land surface 
can provide an effective alternative to the expensive 
and complicated advanced treatment methods discussed 
previously and the biological nutrient removal (BNR) 
system discussed later. A high-quality polished effluent 
(i.e., effluent with high levels of TSS, BOD, phosphorus, 
and nitrogen compounds as well as refractory organics 
are reduced) can be obtained by the natural processes 
that occur as the effluent flows over the vegetated ground 
surface and percolates through the soil.

Limitations are involved with land application of 
wastewater effluent. For example, the process needs 
large land areas. Soil type and climate are also critical 
factors in controlling the design and feasibility of a land 
treatment process.

Three basic types or modes of land application or 
treatment are commonly used: Irrigation (slow rate), 
overland flow, and infiltration-percolation (rapid rate). 
The basic objectives of these types of land applications 
and the conditions under which they can function vary.

In irrigation (also called slow rate), wastewater is 
sprayed or applied (usually by ridge-and-furrow surface 
spreading or by sprinkler systems) to the surface of the 
land. Wastewater enters the soil. Crops growing on the 
irrigation area utilize available nutrients. Soil organisms 
stabilize organic content of the flow. Water returns to hy-
drologic (water) cycle through evaporation or by entering 
the surface water or groundwater.

The irrigation land application method provides the 
best results (compared with the other two types of land 
application systems) with respect to advanced treatment 
levels of pollutant removal. Not only are suspended 
solids and BOD significantly reduced by filtration of the 
wastewater, but also biological oxidation of the organics 
in the top few inches of soil occurs. Nitrogen is removed 
primarily by crop uptake, and phosphorus is removed by 
adsorption within the soil.

Irrigation expected performance levels are

• BOD5—98 percent
• Suspended solids—98 percent
• Nitrogen—85 percent
• Phosphorus—95 percent
• Metals—95 percent

The overland flow mode of land application used for 
water purification is accomplished by physical, chemical, 

 EBSCOhost - printed on 2/13/2023 6:08 AM via . All use subject to https://www.ebsco.com/terms-of-use



Advanced Wastewater Treatment • 15

and biological processes as the wastewater flows in a 
thin film down the relatively impermeable surface. In the 
process, wastewater sprayed over sloped terraces flows 
slowly over the surface. Soil and vegetation remove sus-
pended solids, nutrients, and organics. A small portion 
of the wastewater evaporates. The remainder flows to 
collection channels. Collected effluent is discharged to 
surface waters.

Overflow flow expected performance levels are

• BOD5—92 percent
• Suspended solids—92 percent
• Nitrogen—70-90 percent
• Phosphorus—40-80 percent
• Metals—50 percent

In the infiltration-percolation (rapid rate) land applica-
tion process, wastewater is sprayed/pumped to spreading 
basins (a.k.a. recharge basins or large ponds). Some waste-
water evaporates. The remainder percolates/infiltrates into 
soil. Solids are removed by filtration. Water recharges the 
groundwater system. Most of the effluent percolates to the 
groundwater; very little of it is absorbed by vegetation. 
The filtering and adsorption action of the soil removes 
most of the BOD, TSS, and phosphorous from the effluent; 
however, nitrogen removal is relatively poor. 

Infiltration-percolation expected performance levels 
are

• BOD5—85-99 percent
• Suspended solids—98 percent
• Nitrogen—0-50 percent
• Phosphorus—60-95 percent
• Metals—50-95 percent

Biological Nutrient Removal (BNR)
Recent experience has shown that biological nutrient 
removal (BNR) systems are reliable and effective in 
removing nitrogen and phosphorus. The process is based 
upon the principle that, under specific conditions, micro-
organisms will remove more phosphorus and nitrogen 
than is required for biological activity; thus, treatment 
can be accomplished without the use of chemicals. Not 
having to use and therefore having to purchase chemi-
cals to remove nitrogen and phosphorus potentially has 
numerous cost-benefit implications. In addition, because 
chemicals are not required to be used, chemical waste 
products are not produced, reducing the need to handle 
and dispose of waste. Several patented processes are 
available for this purpose. Performance depends on the 
biological activity and the process employed.

Enhanced Biological Nutrient Removal (EBNR)
Recently, the trend in removing phosphorus from waste-
water in secondary treatment processes has evolved into 

innovative enhanced biological nutrient removal (EBNR) 
technologies. EPA (2007) points out that an ENBR treat-
ment process promotes the production of phosphorus 
accumulating organisms which utilize more phosphorus 
in their metabolic processes than a conventional sec-
ondary biological treatment process. The average total 
phosphorus concentrations in raw domestic wastewater 
is usually between 6 to 8 mg/L and the total phosphorus 
concentration in municipal wastewater after conven-
tional secondary treatment is routinely reduced to 3 or 4 
mg/L. Whereas, EBNR incorporated into the secondary 
treatment system can often reduce total phosphorus con-
centrations to 0.3 mg/L and less. Facilities using EBNR 
significantly reduced the amount of phosphorus to be 
removed through the subsequent chemical addition and 
tertiary filtration process. This improved the efficiency 
of the tertiary process and significantly reduced the costs 
of chemicals used to remove phosphorus. Facilities using 
EBNR reported that their chemical dosing was cut in half 
after EBNR was installed to remove phosphorus (EPA 
2007).  

EPA (2007) also reports that the treatment provided by 
these WWTPs also removes other pollutants which com-
monly affect water quality to very low levels. Biochemi-
cal oxygen demand (BOD) and total suspended solids are 
routinely less than 2 mg/L and fecal coliform bacterial 
less than 10 fcu/100 mL. Turbidity of the final effluent 
is very low which allows for effective disinfection using 
ultraviolet light, rather than chlorination. Recent studies 
report finding that WWTPs using EBNR also signifi-
cantly reduce the amount of pharmaceuticals and health 
care produces from municipal wastewater, as compared 
to the removal accomplished by conventional secondary 
treatment. EBNR Treatment Technologies include:

• 5 mgd capacity plant
Advanced Phosphorus Treatment Technology: BNR, 
filtration 
Treatment process description (liquid side only): in-
volves screening and grinding; primary clarification; 
biological nutrient removal (BNR) in the contact ba-
sins; secondary clarification; filtration through single 
pass Dynasand filters (four cells with 4 filters per 
each cell); UV disinfection.

• 1.5 mgd capacity plant
Advanced Phosphorus Treatment Technology: BNR, 
chemical addition, tertiary settlers and filtration

Treatment process description (liquid side only): 
accomplished by screening and grit removal in the 
headworks; activated sludge biological treatment; 
biological aerated filter (IDI “BioFor” for nitrifica-
tion); chemical coagulation using alum; flocculation 
and clarification using tube settler (IDI ”Densadeg”); 
filtration (Single Stage Parkson “Dynasand” filters); 
disinfection and dechlorination. The Dynasand filter 

 EBSCOhost - printed on 2/13/2023 6:08 AM via . All use subject to https://www.ebsco.com/terms-of-use



16 • Advanced Wastewater Treatment

reject rate is reported to be about 15 to 20 percent. 
The Dynasand filters are configured in four, two-cell 
units for a total of 8 filters beds which are each 8 
feet deep. Influent concentrations of total phospho-
rus are typically measured at about 6 mg/L (very 
typical value for untreated domestic wastewater. The 
aeration basins are operated with an anoxic zone 
to provide for biological removal of phosphorus. 
About sixty percent of the influent phosphorus is 
removed through the biological treatment process. 
About sixty percent of the influent phosphorus was 
reported to be removed through the biological treat-
ment process. 

Sodium sulfate is added to maintain alkalinity 
through the treatment process for phosphorus re-
moval. Approximately 100 to 120 mg/L sodium 
sulfate is applied to the wastewater just upstream 
of where alum is added. Alum is used to precipitate 
phosphorus. Alum is used to precipitate phosphorus. 
The alum dose is typically 135 mg/L and is used with 
0.5 to 1.0 mg/L cationic polymer.

Note: A Dynasand filter is a continuous backwash, 
upflow, deep bed, granular media filter.  

• 3 mgd capacity plant
Advanced Phosphorus Treatment Technology: BNR, 
Chemical Addition, tertiary settlers and filtration

Treatment process description (liquid side only): 
treatment consists of screening and grit removal; bi-
ological nutrient removal; chemical coagulation and 
flocculation using polymer and alum; clarification 
via tube settlers; filtration though mixed media bed 
filters; disinfection with chlorine and dechlorination 
(using sodium bisulfate).  

• 2.6 mgd capacity plant
Advanced Phosphorus Treatment Technology: BNR, 
chemical addition, tertiary settlers and filtration

Treatment process description (liquid side only): 
treatment includes screening and grit removal; aera-
tion basins; secondary clarification; chemical coagu-
lation and flocculation using with alum and polymer; 
tertiary clarification (rectangular convention with in-
cluding plate settlers); mixed media bed filters (5 feet 
deep); and disinfection (the filtration process removes 
enough fecal coliform so that conventional disinfec-
tion is not normally required. The average alum dose 
is 70 mg/L in the wastewater and varies from 50 to 
180 m/L. A greater dose of alum is applied during the 
winter period. The polymer dose concentration to be 
about 0.1 mg/L.

• 2 mgd capacity plant
Advanced Phosphorus Treatment Technology: BNR, 
chemical addition, two-stage filtration

Treatment process description (liquid side only): 
treatment consists of screening and grit removal; 
BNR Activated sludge (BardenPho 5 State [Anaer-
obic Basin, Anoxic basin, Oxidation Ditch Aeration 
Basin, Anoxic Basin, Reaeration Basin]); Clarifiers (2 
parallel rectangular); Chemical addition using alum 
and polymer; Effluent polishing and filtration [using 
4 US Filter Memcor filter modules]; and UV disinfec-
tion. The US Filter units utilize two-stage filtration in 
which the first stage is upflow through a plastic media 
with air scour. The second stage filtration is through 
a downflow, mixed media with backwash cleaning. 
The concentration of alum used for coagulation was 
reported to be 95 mg/L.

• 39 mgd capacity plant
Advanced Phosphorus Treatment Technology: Chem-
ical addition, filtration

Treatment process description (liquid only): Treat-
ment consists of screening and grit removal; alum 
addition; primary clarification; extended aeration; 
secondary clarification; flocculation using alum and 
polymer; tertiary clarification; filtration; disinfection 
(with chlorine) and dechlorination. Wastewater is 
treated in two separate trains. Four 60-foot diameter 
ClairiCone tertiary clarifiers are used on one treat-
ment train to provide contact with six monomedia an-
thracite gravity flow bed filters. The other treatment 
train uses conventional clarifiers for tertiary settling 
followed by filtration through four dual media gravity 
flow bed filters. 

Phosphorus is removed in four locations within 
this system: alum enhanced removal in the primary 
clarifiers; biological removal in the aeration basins; 
chemical flocculation and removal in the tertiary 
clarifiers; and removal through filtration. 

• 24 mgd capacity plant
Advanced Phosphorus Treatment Technology: BNR, 
chemical addition, filtration

Treatment process description (liquid only): treat-
ment consists of screening and grit removal; primary 
clarification; biological treatment with enhanced bi-
ological nutrient removal; secondary clarification; 
chemical addition of alum and polymer for phospho-
rus removal; tertiary clarification; filtration through 
dual media gravity bed filters and disinfection. Lime 
is added to the biological process to maintain pH 
and alkalinity. A two-stage fermenter is operated to 
produce volatile fatty acids which are added to the 
biological contact basin. The enhanced biological nu-
trient removal process at times reduces total phospho-
rus to levels that are less than the 0.11 mg/L permit 
limitation. However this performance is not achieved 
during the entire period when the seasonal phos-
phorus limitations are in effect. The tertiary treat-
ment with chemical addition and filtration provides 

 EBSCOhost - printed on 2/13/2023 6:08 AM via . All use subject to https://www.ebsco.com/terms-of-use



Advisory • 17

assurance that the final effluent is of consistently 
good quality. Some to the treated effluent is reclaimed 
for irrigation.

• 0.5 mgd capacity plant
Advanced Phosphorus Treatment Technology: Chem-
ical addition, two-stage filtration

Treatment process description (liquid only): treat-
ment consists of grit removal and screening; extended 
aeration and secondary clarification (in combined 
aeration basin/clarifier); chemical addition for floc-
culation using PASS and filtration through two-stage 
Dynasand filters. 

• 1.55 mgd capacity plant
Advanced Phosphorus Treatment Technology: Chem-
ical addition, two-stage filtration

Treatment process description (liquid only): treat-
ment consists of grit removal and screening; extended 
aeration and secondary clarification; chemical addi-
tion for flocculation using aluminum chloride (added 
to the wastewater at both the secondary clarifiers and 
the distribution header for the Dynasand filters); and 
filtration through two-stage Dynasand filters; disin-
fection with chlorine and dechlorination with sulfur 
dioxide. Chlorine is added to the filter influent to 
control biological growth in the filters.  

• 4.8 mgd capacity plant
Advanced Phosphorus Treatment Technology: multi-
point chemical addition, tertiary settling and filtration

Treatment process description (liquid only): treat-
ment consists of screening and grit removal; primary 
clarification; trickling filers; intermediate clarifica-
tion (with polymer addition to aid settling); rotating 
biological contactors; secondary clarification; chemi-
cal addition using poly-aluminum chloride; filtration 
through mixed media traveling bed filters; ultraviolet 
disinfection. The final effluent is discharged down a 
cascading outfall to achieve reaeration prior to miss-
ing in the receiving water. Approximately 1 mgd per 
day of final effluent is utilized by the local power 
company for cooling water.

• 54 mgd capacity plant
Advanced Phosphorus Treatment Technology: BNR, 
Multi-point chemical addition, tertiary settling and 
filtration

Treatment process description (liquid only): treat-
ment consists of screening; grit removal; primary 
settling with possible addition of ferric chloride and 